ROCK-MASTER
XL-W5

OPERATORS MANUAL

TALTXY T TANTLL MFG.
AIFE1 M AINKS INC
I  ROCK-MASTER PICKERS
[ S

-



TOAOLY.T TATTY MFG.
ANFEL R, LINLL INC.

I  ROCK-MASTER PICKERS
.

ROCK-MASTER A NEW NAME [N THE ROCK PICKING FIELD,

[S MANUFACTURED BY HIGH-LINE MFG. INC. A COMPANY
MANNED WITH A CREW WHICH HAS OVER 25 YEARS EXPERIENCE
IN THE INDUSTRY.

THIS OPERATOR MANUAL HAS BEEN PREPARED TO PROVIDE
INFORMATION NECESSARY FOR THE SAFE AND EFFICIENT
OPERATION OF YOUR ROCK-MASTER PICKER, IN IT YOU
WILL FIND SAFETY PROCEDURES, MAINTENANCE ROUTINES
AND DETAILED PARTS DIAGRAMS,

IF YOU SHOULD FIND THAT YOU REQUIRE INFORMATION
NOT COVERED IN THIS MANUAL, FEEL FREE TO CONSULT
US OR YOUR LOCAL DEALER.

SHOULD THE NEED ARISE, THIS MANUAL WILL ASSIST YOU
IN ACQUIRING REPLACEMENT PARTS. SHOULD YOUR DEALER
NOT HAVE THE PARTS YOU REQUIRE IN STOCK, HE WILL BE
HAPPY TO ORDER THEM FOR YQOU.

THE ROCK-MASTER ROCK PICKER WAS DESIGNED TO WORK IN
THE MOST DIFFICULT OF ROCK PICKING SITUATIONS, A
LITTLE TIME AND EFFORT SPENT IN PROPER MAINTENANCE
WILL INCREASE THE PERFORMANCE AND DURABILITY OF
YOUR PICKER.

IN ORDER TO MAINTAIN HIGH EFFICIENCY STANDARDS,
CHANGES OR IMPROVMENTS ARE MADE FROM TIME TO TIME,
HIGH-LINE MFG. INC. RESERVES THE RIGHT TO MAKE THOSE
CHANGES AND ADD IMPROVMENTS WHEN PRACTICAL TO DO SO
WITHOUT INCURRING ANY OBILATION TO MAKE SUCH CHANGES
AND [MPROVEMENTS ON MACHINES SOLD PREVIOUSLY,

HIGH-LINE MFG., INC. THANK YOU AND CONGRATULATE YOU
FOR DELECTING A ROCK-MASTER ROCK PICKER AS THE
MACHINE OF YOUR CHOICE.

RAYMOND BUSSIERE
PRESIDENT

@ P.O. BOX 307 VONDA, SASKATCHEWAN S0K 4NO
PHONE (306) 258-2233 FAX (306) 258-2010



YOUR MODEL XL-W5 ROCK-MASTER STONE PICKER WAS DESIGNED FOR
EASE OF HANDLING IN THE TOUGHEST OF CONDITIONS,

THE XL-W5 WILL CLEAN YOUR FIELDS OF SMALL AND LARGE STONES
FAST AND WITH THE GREATEST OF EASE,

THE ROCK-MASTER STONE PICKER 1S NOT A LUXURY, IT IS A SOUND
ACDITION TO YOUR FARMING OPERATICN,

MANY ACRES OF TROUBLE FREE SERVICE CAN BE EXPECTED WITH A
LITTLE INSIGHT AND PROPER MAINTENANCE DESCRIBED IN THIS MANUAL,

DIAGRAMS AND PARTS LISTS HAVE INCLUDED FOR YOUR CONVENIENCE
TO ASSIST IN THE ADJUSTMENTS AND UPKEEP THAT MAY BE REQUIRED,

-ALWAYS DISENGAGE PTO BEFORE DISMOUNTING TRACTOR

-DO NOT OPERATE UNLESS PTO GUARDS ARE IN PLACE

-PTC GUARDS MUST TURN FREELY AND BE PROPERLY ATTACHED AND MAINTAINED
-PTO SHAFTS MUST BE SECURELY LOCKED ONTO TRACTOR AND IMPLEMENT SHAFTS
-KEEP YOURSELF AND OTHERS CLEAR OF ROTATING PARTS TO PREVENT INJURY
-READ ALL SAFETY ""NOTES”

-PAY ATTENTION TO ALL “WARNING & SAFETY” DECALS

-ABOVE ALL "BE CAREFUL"

@



CONTENTS

| Ce e PRESISENT'S MESSAGE

2 ettt SCOPE

5 CONTENTS

by i e WARRANTY

S e +v.....REEL ASSY.
By ceev.e. . DRIVE

Z20 . .REEL

Bttt e, .. .SPRING IDENTIFICATION
I e WING DRIVE
100eeeeanas C el APRON
A DUMP ASSY,
T WHEEL & RIM
Tdeuuen.. e H817 HUB

G S e HD211 HUB

160eeeenn.. e DUAL CASTOR ASSY.

17 e, e SINGLE CASTOR 4S§SY.
18, eeennn, et WING A-FRAME

19, i iivnn e, vevevr...DRUM TIGHTENER

20 et e e vv....DRUM ASSY.

7 vv...9000 CLUTCH

7/ 2 veese...6000 CLUTCH

7 W M4559 PTO SHAFT

2 i it M4558 PTO SHAFT

29 i Ceer e 33" x 42" HYD. CYLINDER
10 3" x 10" HYD. CYLINDER
K HYD. LAYQUT

1 S e DOUBLE DRIVE GFARBOX



HIGH-LINE MFG, INC. warrants its products to the
ocriginal owner for a period of two years from date
of purchase. Subject to the following provisions,

*1st YEAR ~  PARTS & LABOUR
*2nd YEAR -  PARTS ONLY

*A1!l matters related with Tthe warranty
cf products must be handled through an
authorized ROCK-MASTER dealer.

*Any labour subject to warranty must be
authorized by a HIGH=LINE MFG, INC,
representative, before work s started.

*Machines used for rental, custom work cr
industrial/construction use, will be
warranted for a period of € months from
date of purchase. Parts & labour.

*Warranty will be void if any component
of rock-picker is altered or mocified in
any way, unless written permission is
given by HIGH=LINE MFG. INC.

¥4]GH=LINE MFG, INC. will nat assume any
responsibl|i+y for whatever damage may
cccur to equipment to which the rock=-plcker
may be attached.

*Warranty terms and conditions are subject
to provincial and state legislation.



NO. PART NO. DESCRIPTION
XL-56/58 XL-78
1 801045 same 5/8" x 4%'' CARRIAGE BOLT W/NUT
2 401103 same BOGEY WHEEL BRACKET
3 400007 same SPANNER SLEEVE
4 400008 same BOGEY WHEEL SEAL
S 400009 same BOGEY WHEEL BEARING
6 400010 same 8" BOGEY WHEEL
7 400011 same REEL BAT TOOTH
8 401114 - 5" REEL BAT
- 401203 7" REEL BAT
9 400012 same 1 1/16" x 2 3/8" BUSHING
400013 same 1 1/16" x 3 1/8" BUSHING
10 400014 same 1 5/16" x 3/4" BUSHING
11 400015 same LEFT REEL SPRING
400016 same RIGHT REEL SPERING
12 400017 same SPRING HOLDING PLATE
13 801101 same 5/8" » 3%" UNF BOLT W/NUT
go1102 same 5/8" x 4 3/8" UNF BOLT W/NUT
14 401112 - 5' REEL ARM LESS BATS
- 401204 7' REEL ARM LESS BATIS
401115 - 5' REEL ARM COMPLETE W/BATS
- 401205 7' REEL ARM COMPLETE V./BATS
15 400025 same 2 7/16" REEL SHAFT
16 400026 same 2 7/16" PILLOW BLOCK COMPLETE



ROCK-MASTER

MO . PART NO. DESCEIPTION

1 401111 1 3/8" x 34%" cyarl £ 701003 80412 IDLER SPROCKET
702010 # B0 CHATN x 1037 PINS 7 801025 3/4" x 2 3/4" UNC BOLT W/NUT
702002 # 80 CONNECTOR LINK 8 400004 TIGHTENER ARM
702003 # 80 HALF LINK 9 L0001 1 3/8" PTLLOW BLOCK BEARING COMPLETE
3 701002 80050 SPROCKET 10 801008 L" x 2" UNC BOLT W/NUT
4 801002 " x 1" BOLT 11 701001 80Cll SPROCKET
5 801302 " x 3 1/8" WASHER



ROCA—-MASTER
XL-56
XL-58
XL-78

Kl 5b XL-78

1 00010 5 8" BOGEY WHEEL

2 01345 sume /8% w 4kY URC CARRIALE BOLT WINPT
3 EOOOTE same RIGHT REFL SFRING

4 ame LEVT REEL SPRING

3 SEWLE SPRIKG HOLPING PLAGE

& o 578 x 4 378" UNF ORGLT W/RDT

! L AKM LESS BATS

LHI20A ARM LERY BATH

LIt COMELETE W/RATS
ARM COMPLETE W/BATS
RERL SRATY
FILLOW BLOCK COMPLETE
¥ 2 M OUNE BOLT i
ASA B0 CHAIN x 102 pins

ASa B CONSECTOR LIBK

MGk B0 HALY LINRY

L ROUSA SFROUKET x 2 716" fug
13 w3 1787 0.5, WAYRER
14 LY ow 1YOURG BOLY
1y - 7t L ORAT
- L0202 7t L BAT

16 L0011 GaRBN REEL BAT TOOTE



R ING IDENTIFICATION

EL PRI ROCK-MASTER

/, - )
r
|
|
|
{
t
|
|
{
|
|
|
I ~
| REAR
L\
N
RETAINING BRACKET
qp
QY _
Qﬁg
G
?Qﬁ*
Q«s .
&
CAUTION

» -
WHEN REMOVING REEL SPRINGS 400015 orR 400016
MAKE SURE YOU UNLATCH IT FROM IT'S RETAINING
BRACKET, BEFORE REMOVING BOLTS 801101 or 801102,

IMPORTANT NOTE

WHEN REFERING TO A MACHINE OR PARTS THERE-OF, IN REGARDS
TO EITHER RIGHT OR LEFT HAND, [T SHOULD BE DETERMINED
WHILE FACING THE REAR OF THE MACHINE,

NOTE:

--DEPRESS CHAIN TIGHTENER PERIODICALLY TO ASSURE
FREE MOVEMENT,

--FOR YOUR OWN SAFETY , REPLACE CHAIN GUARD AFTER
ANY MAINTENANCE OR ADJUSTMENTS,




@ ROCK-MASTER

NO. PART NO, DESCRIPTION

1 701001  80C11 SPROCKET S 702009 COUPLER JOINING CHAIN

2 702008 #80 CHAIN x 10% LINKS 10 701013 KEYED HALF ONLY

3 401109 1 3/8% x 35" SHAFT 701014 SPLINED HALF ONLY

4 401110 1 3/8" X 182" SHAFT 11 400001 1 3/8" PILLOW BLOCK BEARING
5 701011 SHAFT COUPLER COMPLETE KEY TO KEY 12 801024 £ X 4" UNC BOLT W/NUT

6 1C1101 DOLBLE DRIVE GEARBOX COMPLETE 13 801023 M12 x 30 BOLT METRIC

7 701012 SHAFT COUPLER COMPLETE KEY TO SPLINE 14 401111 1 3/8" X 344" SHAFT

§ 101101 COUBLE DRIVE GEARBOX COMPLETE



ROCK-MASTER

DESCRIPTION

PART NO,
1 502604 APROW LESS TINES
2 502604 APRON WITH TENES
3 500101 APRON TINES .
4 801103 b w 2% BOLT /80T
3 801104 Y x 3% BOLT w/RUT
KL~ 56
M, PART NGO, DESCRIPTION
1 302403 APRON LESS TINES
2 502404 APRON WITH “TINES
3 500101 APRON TINES

4 301103 % x ¢ BOLT w/WUT
5 501104 o ¥ BOLT w/NUT




ROCK—MASTERI

NO. PART NO. DESCRIPTION
1 BO1204 1" x 2%" PIN
2 503202 LONG DIUMP ASSY.
3 300202 TOP PIPE (CLAMP
A 503203 SHORT DIMP ASSY.
5 503204 DUMP RRACE
& 80L00S 1" ® 4" UNC BOLT W/NUT
7 503205 TELESCOPTIC BRACE
8 801205 1" x 6" PIN
9 503201 BUCRET (HIGH DUMP)
10 801105 9/16" x 4k" UNF BOLT W/NUT
11 500201 BOTTOM PIEE CLAMP
a2l AT x 42" HYD. CYL. COMPLETE



No, PART NoO. DESCRIPTTON
i 801205 1" x " pry

2 503205 TELESCOPIC BRACE

3 503203 SHORT pump ASSY.

4 500202 TOP PIPE CLAMP

5 300201 BOTTOM Prpg CLamMp

& 801204 I" x 24m PIN

7 503204 DUMP BRACE

g8 801005 ' x 4" tye BOLT w/nuT

9 303201 BUCKET (HIGH DUMP) _
10 20420] 3" x 4o HYD. ¢yL. COMPLETE
11 503202 LONG puMp ASSY.



ROCK-MASTER

NO. PART NO. DESCRIPTION

1 301106 H817 HUB

2 301112 16,5 x 16.1 FLOTATION TIRE
3 301113 16 x 14 - 8 HOLE RIM



ROCK-MASTER

\_/’@. U

CASTELLATED NUT 1% - 12 UNF

WB46 STUD 5/8 - 18 UNF x 2%

NO. PART NO. DESCRIPTION

1 301101 DC26 DUST CAP

2 301102

3 301103 LM501349 OUTER CONE
4 301104 LM501310 OUTER CUP
5 301105 $817 SPINDLE ONLY

6 301106 H817 HUB ONLY

7 301107 WB18 WUT 5/8 - 18 UNF
8 301108

9 301109 387AS INNER CONE

10 301110 3824 INNER CUP

11 301111 SE42 GREASE SEAL



ROCK-MASTER

3

PART NQ.

DESCRIPTION

m--amm.n-umn—n

301204
301203
301205
301206
301207
801011
301208
301209

WB10 %"-20 UNF x %" WHEEL BOLT
HD211 4-BOLT WHEEL HUB ONLY
L44610 cup

L44643 CONE

SE10 GREASE SEAL

L' x 9" UNC BOLT W/NUT

1" 1.D. x 2" L SPACER

1" I.D. x 14%" L S$PACER



[ItATIHG DUAL CASTOR ASSY,

ROCK-MASTER

J.' PART NO, DESCRIPTION
500005 RATCHET JACK
| oo 3/16" x 14" COTTER PIN (12)
801201 " x 3" pPIN
500008 TOP CASE COVER
' 500010 TOP CASE GASKET
500009 SIDE CASE COVER
500011 SIDE CASE GASKET
801401 3/16" x 2" COTTER PIN
l 801304 13" x %" SPACER WASHER
500007 CASTOR FORK
301202 16.5 x 6.50 x 8 TIRE
. 301201 6.50 x 8 RIM
301203 4-HOLE HUB
801011 1" x 9" UNC BOLT COMPLETE
I 500012 OSCILLATING FIXED ARM
801012 3/8" x 3%" UNC BOLT COMPLETE
500013 PIN COLLAR
500006 CASTOR ARM |
I 801701 1/8" GREASE NIPPLE



CASTOR & ARM ASSY.

NO. PART NO. DESCRIPTION
1 500005 . RATCHET JACK

2 801304 14" x 4" SPACER

3 801402 3/16 x 1 COTTER PIN

4 801201 1" x 34" PIN

5 500006 CASTOR ARM

6 801401 3/16" x 2™ COTTER PIN
7 500007 CASTOR FORK

8 301201 .50 x 8 RIM

9 301202 16.5 % 6.50 x 8 TIRE
10 801011 1" x 9" UNC BOLT W/NUT

®

ROCK-MASTER




ROCK~MASTER

NO. PART NO. DESCRIPTION
1 203003 "CLEVIS PIN

2 801403 3/16" x 2%" COTTER PIN

3 801020 5/8" x 2" UNC BOLT W/NUT

& 301401 HYDRAULIC BRACKET

5 201001 3" x 10" HYD. CYL. COMPLETE

6 801206 L 3/4" x 4" PIN

7 501402 WING A-FRAME

8 801207 2" x 17 3/4" WING SHAFT W/COLLAR & BOLT
9 801021 %" x 3%" UNC BOLT W/NUT

10 801305 WING SHAFT COLLAR



ROCK-MASTER

To tighten chain lopsen bolts (1) holding
bearing and tightener bracket.

Screw out bolts (3) to tighten, screw in
to locsen chain.

After adjusting chain tighten bolts (1).

l

10. PART NO. DESCRIPTION

1 801017 %" x 2%" BOLT UNC W/ NUT

2 401106 TIGHTERER BRACKET & SHIELD HOLDER
3 go1r014 %" x 1%" UNC BOLT

4 401107 SHAFT SHIELD

5 401108 1 3/8" x 484" SHAFT

6 801019 5/16" x 3/4" UNC BOLT

7 500008 TOP CASE COVER

4 500010 TOP CASE GASKET



ROCK-MASTER

5/16" x 3/4" UNC BOLT

%" x 3k" URC BOLT W/NUT

1 3/8" x 4B%" SHAFT

M4558 PTQ SHAFT COMPLETE
2"™ PILLOW BLOCK ASSY.
2" x 17 3/4" WIHG SHAFT W/COLLAR & BOLT

#100 CHAIN x 46% LINKS
5/8" x 2" UNF BOLT W/NUT

2" FLANGCE BEARING COMPLETE
" x 2k UNC BOLT W/NUT
1 3/8" FLAKGE BEARING COMPLETE

R.H. WING DRUM COMPLETE
L.H. WING DRUM COMPLETE

NG. PART NO. DESCRIPTION
"1 801019
2 500008 TOF CASE COVER
3 401107 SHAFT SHIELD
4 801021
5 801305 WING SHAFT COLLAR
[ 401108
7 901101
8 801022 5/8™ UNC NUT
9 400003
i0 501402 WING A-FRAME
11 Ba1207
12 702004
13 B01l106
14 701006 100Cl4 SPROCKET
15 801302 L' x 3 1/8" WASHER
16 801002 " x 1" UNC BOLT
17 801605 L' x 2" KEY
18 400103
13 701010 100C9 SPROCKET
20 80603 5/16" x 2%" KEY
21 801017
22 400106
23 4001405 DRUM TOOTH -
24 401301
401302
25 500009 SIDE CASE COVER
26 500011

SIDE CASE COVER GASKET



ROCK-MASTER

"9000 CLUTCH”
STORAGE (SECONDARY DRIVE LINE PTO ON RW-5 AND W-14, W-20)

WHEN YOUR MACHINE IS GOING TO BE INACTIVE ON A
SEASONAL BASIS, IT IS ADVISED TO LOOSEN OR REMOVE
THE CLUTCH FACINGS, TO AVOID RUST FORMING AND
MAKING THEM [NCPERATIVE.

“REMEMBER” TO TORGUE THE BOLTS TO THE REQUIRED
LENGHT AS SHOWN BELOW,

2 1/32”

e

@ I

®




"6000 CLUTCH™
(MAIN DRIVE LINE PTO ON ALL ROCK PICKERS AND WINDROWERS)
STORAGE
WHEN YOUR MACHINE IS GOING TO BE INACTIVE ON A
SEASONAL BASIS, IT IS ADVISED TO LOOSEN OR REMOVE

THE CLUTCH FACINGS, TO AVQOID RUST FORMING AND
MAKING THEM INOPERATIVE.

“"REMEMBER" TO TORGUE THE BOLTS TO THE REQUIRED
LENGHT AS SHOWN BELOW.

2“

AR W
=




M4559 PTO SHAFT ROCK-MASTER




ROCK-MASTER

NQ, PART O, DESCRIPTION

1 ° 971019 OUTER GUARD

2 901011 INNER GUARD

3 901012 GUARD RETAINER KIT

y 931004 YOKE & SHAFT

5 901013 SPRING-LOK YOKE REPAIR KIT

6 901002 TRACTOR YOKE

7 301005 YOKE & TUBE

8 901016 6300 CLUTCH ONLY COMPLETE

9 901008 6000 CLUTCH BOLT W/NUT

10 900002 CLUTCH PRESSURE PLATE

11 831501 3/8-16 SET SCREW

12 871602 5/16 x 2 key

13 930001 CLUTCH HUB

14 301006 YOKE W/CLUTCH PLATE

15 901007 6000 cLUTCH SPRING

16 §01009 6000 CLUTCH SPRING HOLDING WASHER

17 901003 14R UOURNAL KIT

18 930003 CLUTCH FRICTION DISC

19 800004 BRASS BUSHING

20 821014 TRACTOR HALF PTO SHAFT W/GUARD

21 901015 CLUTCH HALF PTO SHAFT /GUARD
901001 M4S59 PTO COMPLETE



M4558 PTO SHAFT ROCK=MASTER

N | A
oA T Rl




ROCK-MASTER

NO, PART N0, DESCRIPTION

1 901110 OUTER GUARD

2 901111 INNER GUARD

3 901112 GUARD RETAINER KIT

4 901102 TRACTOR YOKE

5 901104 YOKE AND SHAFT

6 901113 YOKE PIN LOCK REPAIR KIT

/ 901114 9000 cLUTCH COMPLETE

8 301105 YOKE AND TUBE

9 801108 9000 cLUTCH BOLT W/NUT

10 301591 5/8 =16 SET SCREW

11 801602 5/16 x 2 KEY

12 900004 BRASS BUSHING

13 901106 YOKE WITH CLUTCH PLATE

14 901107 3000 cLuvcH SPRING

15 301109 9000 cLUTCH SPRING HOLDING WASHER
16 901103 - 35RW JouRrNAL KIT

17 900002 CLUTCH PRESSURE PLATE

18 900003 CLUTCH FRICTION DISC

19 900001 CLUTCH HUB

20 901115 TRACTOR HALF PTO SHAFT W/GUARD
21 801116 CLUTCH HALF PTO SHAFT W/GUARD




!r MOSPHER

DE TO TIGHTEN Thg SPRING Bp
HE BOLT MAY BRep E
F.

BE CHECKED OFTEN DURING
PERATION AND ABOUT EVERy & HRS, THEREAFTER,
H 0 TOUCH (140°F, p 0 ¢

PRINGS SHOuLD B
IL,

+ PROX,-poN'T
E TIGHTENED OR T

EYOND THE
SPRING WILL THE



ROCK-MASTER
|

204201 34" X 42" HYD. CYL. COMPLETE
204210 34Y X 42" SEAL KIT COMPLETE

PART NO, DESCRIPTION
2035003 CLEVIS PIN

801403 3/16" X 23" COTTER PIN
204202 ANCHOR END CAP

204203 CASING

204204 PISTON

203008 1”-14 uns NuT

204205 ROD END CAP

204206 CYL. SHAFT

204207 CLEVIS

203004 CLEVIS CAP SCREW & NUT
204208 TIE ROD NUT

- 12 204209 TIE ROD

A W Wl AP N W W TS AT O O A )R R o W e e




ROCK-MASTER
®,

3% x 10" HYD. CYL., COMPLETE
3% x 10" SEAL KIT COMPLETE

201001
201010

PART NO. DESCRIPTION
203003 CLEVIS PIN

801403 3/16" X 24" COTTER PIN
201002 ANCHOR END CAP

201003 CASING

201004 PISTON

203008 17-14 uNs NUT

201005 ROD END CAP

201006 CYL. SHAFT

201007 CLEVIS

0 203004 CLEVIS CAP SCREW & NUT
11 201008 TIE ROD NUT

12 201009 TIE ROD

13 203005 PORT PLUG

Vit & W N e

= w0 00 N~ O



XL-W5 | ROCK-MASTER

12 g / . ©

13 / 17

g 10 / 11

y \ 15

]
’_:._.._._;_.._._.__K_.
)]

wn
.
e T e—

ol NP

NO.  PART NO. DESCRIPTION NO. _ PART NO. DESCRIPTION

I 204201 34" x 42" HYD, CYL. 10 601106 80" HYD. TUBING

2 601009 3/8" x 46" HYD. HOSE 11 201001 3" x 10" HYD. CYL.

3 601010 3/8" x 52" HYD. HOSE 12 601215 60UA-08 x 08 FITTING
4 601120 66" HYD. TUBING 13 601011 1/2" x 30" HYD. HOSE
5 601211 872-FS-08 FITTING 14 601003 3/8" x 96" HYD. HOSE
6 601212 848-FS-08 x 08 15 601012 3/8" x 24" HYD, HOSE
7 601209 849-FS-08 x 08 FITTING 16 601214 61UA-06 x 08 FITTING
8 601123 106" HYD. TUBING 17 601215 872-FS-08 FITTING

9 601016 3/8" x 27" HYD. HOSE



jd
@—
19
18
= - - —
2
11) 7
~/
16
10

ROCK-MASTEH

A A [E——

—— ——

8
9 .
10 l
1t I
12
NG. PART NC, DESCRIFTION
1 100001 GASKET
2 100062 SHIM 40.3 z 51,5
3 100003 GEAR Z30 M5
4 100604 CASING
5 130005 30208 BEARING
6 100006 OIL SEAL I
7 101102 SHAFT DOQUBLE DRIVE SPLINED
] 100007 PARALLEL KEY 10 « 8 x 30
4 100008 ' PLUG
13 10000% SHIM 35.3 x 4B '
11 100010 30207 BEARING
12 106011 SPACER
13 100012 SRAF RING 72 UNL7437
1a 100013 QIL SEAL
15 100014 SNAP RING 35 IN17435
16 L0OQLS 6207 BEARING
17 L000L8 PINION GEAR 210 M5
18 101103 6208 BEARING
19 LO1104 DOUBLE DRIVE COVER l
20 101018 BOLY M8 = 20 8.8

101101 DOUBLE ORIVE GEAR BOX COMPLITE



ROUTINE MAINTENANCE
- PERIODICALLY CHECK AIR PRESSURE IN TIRES AS UNEQUAL

PRESSURE WOULD MAKE 1T PRACTICALLY IMPOSSIBLE TO
LEVEL MACHINE PROPERLY,

- CHECK OIL IN GEAR BOX AND ADD #90 GEAR OIL IF NEEDED.

- CHECK WHEEL BOLTS FOR TIGHTNESS.

- CHECK ALL BOLTS FOR TIGHTNESS,

- CHECK HYD. HOSE AND TUBING CONNECTIONS.

- GREASE TELESCOPIC SHAFT REQULARLY TO MINIMIZE TRUST FORCES,
- CHECK CHAIN TIGHTENER.

~ TIGHTEN ALL SET SCREWS,

SPECIFICATIONS
PICKING WIDTH . vvevvnvivsarsis D7 B
DUMP HEIGHT (vivsvvvvairnrieranes . 87
TIRES cvvnnvvananaeraavannanes 16,5 x 16,1
CYLINDERS s v v v eartinnerasrnos 34" x uyz"
CHAIN & SPROCKETS v evvarvrassa NO. &0
PTO DRIVE i vsusnnnteraesnonns 540 sTD,
HYDRAULIC PRESSURE s et vvesnnrs 2500 ps1
BUCKET CAPACITY v v iuvvanrarae 2.4 CU. YD,
‘ WEIGHT vauvrsnnnsnnaansrersaas 5420 1BS. APPROX,
_DANGER

ANY PETOLEUM PRODUCT UNDER PRESSURE CAN
INFILTRATE THE SKIN CAUSING SERIQUS AFTER
EFFECTS. [F THIS SHOULD HAPPEN, APPLY COLD
PACKS TO THE AFFECTED AREA AND SEE A DOCTOR
IMMEDIATELY,



